
OHASHI INC.
401 Sakimura, Chiyoda, Kanzaki
Saga 842-0065, Japan
JAPAN TEL : +81 952 44 3135
WEB : www.ohashi-inc.com
E-mail : global@ohashi-inc.com

WOOD CHIPPER

Ｅ　Ｓ　７　３　Ｇ

PARTS LIST

190202



Fig. 1   Frame (1)・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・1

Fig. 2   Frame (2)・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・3

Fig. 3   Frame (3)・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・5

Fig. 4   Frame (4)・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・7

Fig. 5   Frame (5)・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・9

Fig. 6   Frame (6)・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・11

Fig. 7   Engine・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・13

Fig. 8   Rotor housing (1)・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・15

Fig. 9   Rotor housing (2)・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・17

Fig. 10  Rotor housing (3)・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・19

Fig. 11  Rotor housing (4)・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・21

Fig. 12  Feed spring Lever ・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・23

Fig. 13  Hopper (1)・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・25

Fig. 14  Hopper (2)・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・27

Fig. 15  Hopper (3)・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・29

Fig. 16  Left side cover・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・31

Fig. 17  Right side cover – Accessory tool・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・33

Fig. 18  Wiring・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・35

Fig. 19  Sticker・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・・37

目　　　　　　　次



ＥＳ７３Ｇ

Fig.1   Frame (1)

Engine
accessories

Engine accessories

Transmission
accessories

Earth

Engine accessories

-1-



ＥＳ７３Ｇ

No. Part No. Part name Qty/unit Remarks
1 1E1220-31000 Main frame 1
2 A81SA010030 Transport belt 1 SA30
3 1E1220-21000 Engine pulley 1 3C-A
4 FT15-14F FT15-14FASSY 1
5 8063E960200 Honda Engine GX200 1
6 1N3569-21010 Transmission pulley 1 146A
7 1N3503-16000 Fixing bolt 4 M8×45×7T
8 22550-050201 Parallel key 1 5×5×20, one rounded, one square ended

9 W405B05X035 Parallel key 1 5×5×30
10 1E1220-21010 Plain washer 1 t3.2 x 35.5 x φ8
11 1E1220-21020 6 sided bolt P2 1 M8x20 P2
12 1N1240-21040 Spring Washer 1
13 26016-060164 Bolt 1 M6×16 + SW
14 22137-080000 Plain washer 4 φ8
15 1E1220-21040 Nut with spring washer 4 M8
16 1E1220-22000 Belt guide 35 2
17 1E1220-21030 Bolt M8 x 20 3P13 2
18 E10621610000 Stand Holder 1
19 A140802500C 6 sided bolt P3 1 M8×25 P3
20 A170602000C Upset 6 sided bolt 1 M6 x 20
21 A610800000C R pin 1 φ8
22 A620805000C Round headed pin 1 M8 x 50
23 E10621620000 Balance stand  1
24 A170601600C Upset 6 sided bolt 1 M6 x 16
25 90325-044-000 Wing nut 1
26 17232-891-000 Air cleaner grommet 1
27 17218-ZE1-821 Foam filter element 1
28 17210-Z4M-821 Paper filter element 1
29 98079-56876 Spark Plug 1 BPR6ES
30 A280501600C Cross recessed truss screw (small) 2 M5×16
31 10744120000 Regulator 1
32 A440500000C Terminal Nut 2 M5

Fig.1   Frame (1)

-2-



ＥＳ７３Ｇ

Fig. 2   Frame (2)

3

13

10

6

4

12

11

29

7

514

1

8

18
16

15
21 17

19

23 26 24

25 22 20

Tension arm

Idler / Truck roller

-3-



ＥＳ７３Ｇ

No. Part No. Part name Qty/unit Remarks
1 1N3561-22090 Tension arm stay 1
2 1E1220-22030 Tension arm 1
3 1N1291-22030 Tension roller SS 1

11104610000 Tension pulley 1 For reimplacement
4 22137-120000 Plain washer 1 M12

A501200000C Plain washer 2 M12 (for reimplacement)
5 24761-060000 Grease nipple A 1 MT6×1
6 26051-120002 Nut with spring washer 1 M12
7 1N3561-62000 M liner 2 K5B1310
8 22242-000130 Snap ring 1 13
9 22137-130000 Plain washer 1 M13

10 1E1220-51031 Control wire A 1
11 1N1190-45000 Tension spring 1 1.4×11×72.5
12 1N3503-53010 Tension spring 1 4×15×88
13 1N3680-51140 Corrugated tube 7 (120) 1
14 26018-08020 Bolt 2 M8×20 + SW, PW
15 7E1183-36000 Lower track roller ASSY W104 2 φ120
16 1N1091-36000 Oil seal cover 4
17 22137-120000 Plain washer 6 φ12
18 26051-120002 Nut with spring washer 4 M12
19 1N3560-37000 Rubber crawler 2 160×60×31
20 26117-141504 Bolt 2 M14×150
21 1E1116-47090 Bolt 2 M12×30 + SW
22 22217-140000 Spring washer 2 M14
23 1N3506-35020 Seal cap 47 2
24 7N3503-35000 Idle wheel ASSY 2
25 1N3561-35110 Idle wheel bracket 1
26 22242-000250 Snap ring 2 25

Fig. 2   Frame (2)

-4-



ＥＳ７３Ｇ

Fig. 3   Frame (3)

ミッション

主変速レバー

3

1
2

7

5

9

4

6 7 8

ミッション付属品

14

13

12

11
10

15

16

17

18

19

20 21

22

23

24

25
26

27

Transmission accessories

Transmission

Shift lever

-5-



ＥＳ７３Ｇ

No. Part No. Part name Qty/unit Remarks
1 22137-100000 Plain washer 2 φ10
2 26051-100002 Nut with spring washer 1 M10
3 26117-100652 Half threaded bolt 1 M10×65
4 26052-100002 Nut with conical spring washer 4 M10
5 1N3501-35030 U bolt 2 10, 74-85
6 22417-400300 Split pin 2 4×30
7 26817-160002 Slotted nut 2 M16
8 1N3569-25070 Plain washer 2 t3.2, φ34
9 1N3561-35000 Sprocket 2 12T

10 1E1220-31200 Stiffener A 1
11 1E1220-31220 Stiffener B 1
12 1N3541-58210 Suction hose 22 1
13 26018-080204 Bolt 2 M8×20 + SW, PW
14 26018-060204 Bolt 2 M6×20, 3P
15 26367-060002 Fｌange nut 2 M6
16 26018-060164 Bolt 6 M6×16 + SW, PW
17 1N3560-53000 Grommet 1 14
18 1E1220-41020 Change guide plate 1
19 1E6020-83890 Cord lock 4
20 22351-035030 Roll pin 1 3.5×30
21 22351-060030 Roll pin 1 6×30
22 1E1220-41000 Shift lever 1
23 1N1432-44000 Grip A (orange) 1
24 A501200000C Plain washer 1 φ12
25 A311000000C 6 sided nut 1 M12
26 12508110000 Plastic hose 1
27 A111205000C 6 sided bolt 1 M12 x 50

Fig.3   Frame (3)

-6-



ＥＳ７３Ｇ

Fig. 4   Frame (4)

ハンドル

5

18
141

12

8

6

7

9 15

19

11

42

16

133

10

17

Handle

-7-



ＥＳ７３Ｇ

No. Part No. Part name Qty/unit Remarks
1 A280601600C Cross recessed truss screw 1 M6×16
2 1E1220-42021 Brake Handle attachment 1 Dead mans type
3 22242-000100 Snap ring 4 10
4 1E1140-51040 Turning Control Lever 2
5 1N3541-58210 Suction hose 22 1
6 7N1996-51000 Throttle lever 25 ASSY 1
7 1E6020-83890 Cord lock 1
8 26367-060002 Flange nut 1 M6
9 1E1220-47110 Handle ASSY 1

10 26018-100254 Bolt 4 M10×25, 3P
11 1E1220-47130 Stay A 1
12 1E1220-47140 Stay B 1
13 26018-080204 Bolt 4 M8×20 + SW, PW
14 26117-080254 Bolt 2 M8 x 25
15 26347-080002 U nut 2 M8
16 1N1313-44001 Grip 25.4 (A) 2
17 1E1103-93000 Name plate 1 Model name, serial No.
18 22137-080000 Plain washer 4 φ8
19 11101810000 Grommet 2

Fig. 4   Frame (4)

-8-



ＥＳ７３Ｇ

Fig. 5   Frame (5)

15

2

13

7
9

12

16

4

5

3

8

10

11 6
9
13

14

9

A

A →

→

コントロールワイヤーD

17

18

Side clutch lever

Control Wire A

-9-



ＥＳ７３Ｇ

No. Part No. Part name Qty/unit Remarks
1 1N1993-53000 Tension spring 1 2.3×16.5×185
2 22242-000100 C-shaped retaining ring for axis 2 10
3 22137-100000 Plain washer 4 φ10
4 1E1220-42070 Dead man bracket 1
5 1N1723-313360 Dead man lever 1
6 1N1185-42120 Plain washer 2
7 1E1220-42061 Dead man link 1
8 22417-250200 Split pin 2 2.5×20
9 22137-080000 Plain washer 4 φ8

10 1N1996-36180 Bolt 1 M8×60　7T
11 26116-080254 Bolt 1 M8×25　7T
12 26051-080002 SW nut 1 M8
13 26347-080002 U nut 1 M8
14 26658-080002 Hexagon cap nut 1 M8
15 1N3503-93190 Accelerator nameplate 1 86176
16 1N3506-93260 Clutch nameplate 1
17 A880206501C Clip 1
18 A170601600C Upset hexagon bolt 2 M6×16

Fig. 5   Frame (5)

-10-



ＥＳ７３Ｇ

Fig. 6  Frame (6) 

ブレーキ

サイドクラッチ

5

3

6 7

12

4

8 9 10

Side clutch

Breke

-11-



ＥＳ７３Ｇ

No. Part No. Part name Qty/unit Remarks
1 1N3561-42120 Brake rod 1
2 1N1190-45000 Tension spring 1 1.4×11×72.5
3 1N3503-53000 Tension spring 1 3.2×15×86
4 22137-080000 Washer (polished) 1 φ8
5 22417-250200 Split pin 1 φ2.5×20
6 22242-000100 C-shaped retaining ring for axis 1 10
7 1E1220-51040 Control wire E 1
8 1E1220-51050 Control wire F 2
9 22137-080000 Washer (polished) 2 φ8

10 1Ｎ3513-42160 Lock pin 2 8

Fig. 6   Frame (6)

-12-



ＥＳ７３Ｇ

Fig. 7   Engine

Engine

Side Inner Cover E2
Refer to Left Cover

-13-



ＥＳ７３Ｇ

No. Part No. Part name Qty/unit Remarks
1 E10636540000 Side inner cover E1 1 Honda
2 A110802000C Hexagon bolt P2 2 M8×20 P2
3 A500800000C Plain washer 2 φ8

Fig. 7   Engine

-14-



ＥＳ７３Ｇ

Fig. 8   Rotor housing (1)

-15-



ＥＳ７３Ｇ

No. Part No. Part name Qty/unit Remarks
1 E10626010000 Rotor Housing 1
2 A140802500C Hexagon bolt P3 4 M8×25　P3
3 A250801000A Hexagon socket head set screw 2 M8×10
4 A111202003A Hexagon bolt 2 M12×20  11T P1.25

5 A581200000C Spring washer 2 M12
6 A501235450C Plain washer 2 t4.5×12.5×35
7 10636320000 Counter knife 1
8 10616623000 Screen 1 Standard　φ30
9 A140802000C Hexagon bolt P3 2 M8×20　P3

10 A110802500C Hexagon bolt 2 M8×20
11 A500800000C Plain washer 4 M8
12 A360800000C Nut with spring washer 2 M8
13 A161003000C Hexagon bolt　P2 2 M10×30　P2
14 A161002500C Hexagon bolt　P2 1 M10×25　P2
15 A501000000C Plain washer 2 M10
16 10606970001 Shooter 1
17 A311000002C Hexagon nut 2 M10　Three kinds
18 10636210000 Rotor shaft 1
19 A231203504C Hexagon socket head flush bolt 6 M12×35
20 10616220001 Chipper knife 2
21 A501232310C Plain washer 6 t3.2×12×31
22 A581200000C Spring washer 6 M12
23 10636410000 Side plate P 1
24 A7030205000 Bearing unit 1 UCFL205
25 A501032250C Thick plain washer 1 t3.2×11×25
26 10606420000 BB guide 2
27 A361000000C Nut with spring washer 2 M10
28 A680807420A Key 1 8×7×42 single round

29 10614760000 Rotor pulley 1
30 A501060480C Plain washer 1 t6.0×11×48
31 A111002501C Hexagon bolt　P2 1 M10×25-8T
32 A3112020000 Hexagon nut 6 M12
33 10636610000 Rotor cover 1
34 E10626980000 CR sponge 1 Fixed
35 E12005923200 Safety sensor 1 NC rotor cover sensor

36 E10626680000 Safety guard 1
37 10616290000 S spacer plate 18
38 10616250001 Shredder knife 12
39 10616280000 S spacer plate 6
40 A2408014000 Hexagon socket head bolt 12 M8×14
41 10616270000 Shredder knife axis 2
42 A581000000C Spring washer 1 M10

※37～41　are options

Fig. 8   Rotor housing (1)

-16-



ＥＳ７３Ｇ

Fig. 9   Rotor housing (2)

-17-



ＥＳ７３Ｇ

No. Part No. Part name Qty/unit Remarks
1 10637510000 Feed roller 1
2 10617430000 Feed arm R 1
3 A7718250000 Dry metal 1 MB1825DU
4 A7055204000 Feed roller shaft bearing 1 SBPFL204
5 A110802000C Hexagon bolt 2 M8×20
6 A500800000C Plain washer 2 M8
7 A360800000C Nut with spring washer 2 M8
8 E10625570000 R lever 1
9 A78N2010012 Grip rubber 1

10 A500832350C Plain washer 1 t3.2×9×35
11 A160802000C Hexagon bolt P2 1 M8×20　P2
12 10627990000 Unit BB guard 2 ｔ2×φ100×φ24.8
13 10615510002 Hook 1
14 A500600000C Plain washer 1 M6
15 A610600000C R pin 1 φ6
16 10634750000 RT spring 1
17 A110802000C Hexagon bolt 2 M8×20
18 10617470000 Stabilizer 1
19 A360800000C Nut with spring washer 2 M8
20 10637710000 Feed roller spring 1
21 E10634710000 R tension arm 1
22 A7718150000 Dry metal 2 MD1815DU
23 A8401070300 R tension pulley 1 VFF-7030-6202
24 A711500000C Snap ring 1 axle type　φ15
25 A500800000C Plain washer 3 M8
26 A751500000C E ring 1 E-15
27 A360800000C Nut with spring washer 5 M8
28 A111003503A Hexagon bolt 1 M10×35-11T
29 A311000002C Hexagon nut 1 M10　3 kinds
30 A311000000C Hexagon nut 1 M10
31 10614790000 R belt holder 1
32 A500818220C Plain washer 2 t1.8×9×22
33 A813V020630 Rotor belt 1 2R-3V-630
34 A500616200C Plain washer 1 t1.6×φ6×20

Fig. 9   Rotor housing (2)

-18-



ＥＳ７３Ｇ

Fig. 10  Rotor Housing (3)

-19-



GS73G

No. Part No. Part name Qty/unit Remarks
1 10617450000 Feed arm L 1
2 A7718150000 Dry metal 1 MB1815DU
3 A7055204000 Feed roller shaft bearing 1 SBPFL204
4 A110802000C Hexagon bolt 2 M8×20
5 A500800000C Plain washer 2 M8
6 A360800000C Nut with spring washer 2 M8
7 A580800000C Spring washer 1 M8
8 A310800002C Hexagon nut 1 M8　3 kinds
9 10637640000 Feed pulley sprocket 1

10 10617580000 Feed sprocket spacer 2 3
11 10617850001 Sprocket spacer 1
12 A70690300ZZ Bearing 6 6903ZZ
13 10637660000 Feed sprocket 2 2
14 10637590000 Feed sprocket 3 1
15 10637340000 Stay boss FA 1
16 A7725100000 Dry plain bearing 1 MB2510
17 10617310000 Stay between shafts FA 1
18 A500832350C Plain washer 1 t3.2×9×35
19 A250804000A Hexagon socket set screw 1 M8×40
20 A310800000C Hexagon nut 1 M8
21 A680606200B Parallel key 1 6×6×20 single round

22 10637650000 Feed sprocket 1 1
23 A111003503A Hexagon bolt 1 M10×35 11T
24 A311000002C Hexagon jam nut 1 M10 3 kinds
25 A311000000C Hexagon nut 1 M10
26 10617350001 Stay boss FR 1
27 A772510000 Dry plain bearing 1 MB2510
28 10617320000 Stay between shafts FR 1
29 A500832350C Plain washer 1 t3.2×9×35
30 A580800000C Spring washer 1 M8　left
31 A110802503CL Hexagon bolt 1 M8×25-11T left
32 10637710000 Feed roller spring 1
33 A110802000C Hexagon bolt 1 M8×20
34 A360800000C Nut with spring washer 2 M8
35 A170601600C Upset hexagon bolt 2 M6×16
36 A8335000600 Chain 3 35-60E
37 10636012000 FA Axis 1
38 A250801000A Hexagon socket head set screw2 M8×10

Fig. 10  Rotor Housing (3)

-20-



ＥＳ７３Ｇ

Fig. 11  Rotor Housing (4)

-21-



ＥＳ７３Ｇ

No. Part No. Part name Qty/unit Remarks
1 A7040205000 Bearing 1 UCC205
2 10636450000 Rotor bearing L 1
3 A250601200A Hexagon socket head set screw 1 M6×12
4 A360800000C Nut with spring washer 4 M8
5 A680707280B Parallel key 1 7×7×28　両丸
6 10634610000 Electromagnetic clutch 1
7 A81SB010036 Electromagnetic clutch belt 1 SB-36
8 A170601600C Upset hexagon bolt 2 M6×10
9 9150-998060 Grease nipple 1

10 10637740000 Feed tension shaft 1
11 10637730000 F tensioner spring 1
12 10614310000 Feed tension arm 1
13 10614320000 Idle shaft 1 Z6200×10　w/nuts
14 A501000000C Plain washer 1 M10
15 10634330000 Idler 1 VFF-4015-6200
16 A750900000C E ring 1 E-9
17 A500832350C Plain washer 1 t3.2×9×35
18 A110802001C Hexagon bolt 1 M8×20-8T
19 A7712150000 Dry metal 2 MB1215DU
20 A880206501C Clip 1
21 A580800000C Spring Washer 1 M8

Fig. 11  Rotor Housing (4)

-22-



ＥＳ７３Ｇ

Fig．１２　Feed Spring Lever

-23-



ＥＳ７３Ｇ

No. Part No. Part name Qty/unit Remarks
1 10637810001 Feed Spring Release Arm L 1
2 10637820001 Feed Spring Release Arm R 1
3 A110601601C Hexagon bolt 4 M6×16-8T
4 A70690002ZZ Bearing 4 6900ZZ
5 A71S1000000 Snap ring 4 S10
6 A250601200A Hexagon socket head set screw 2 M6×12
7 A500600000C Plain washer 4 M6
8 A610800000C R pin 1 φ8
9 10637920001 Feed Spring Set Lever 1

10 A7801202000 Lever Grip 1
11 A310600000C Hexagon nut 4 M6
12 10637840000 Feed Spring Lock Hook 1

13 10637730000 F tensioner spring 1
w/ corrugated plastic
cover φ15×80

14 10637910001 Feed Spring Release Axle 1
15 10637760000 Feed Spring Hook 2
16 A500623200C Plain washer 1 t2.3×6×20
17 A580600000C Spring washer 1 M6
18 A110601600C Hexagon bolt 1 M6×16
19 10637870000 Feed Spring Release Axle Receiver 2
20 A140802000C Hexagon bolt　P3 4 M8×20　P3
21 10637880000 Feed Spring Release Axle Receiver 2 1
22 A140802000C Hexagon bolt P3 2 M8×20　P3
23 10637780000 Feed Spring Hook Stopper 2
24 A500800000C Plain washer 1 M8
25 A230601600A 六角穴付皿ボルト 1 M6×16
26 A880206501C クリップ 1
27 10637790020 フックリターンスプリングL 1
28 A500623200C 平座金 1 t2.3×6×20
29 10637790010 フックリターンスプリングR 1
30 A501405200C 平座金 2 ｔ0.5×14×20
31 A500600000C 平座金 1 M6
32 A680505250A キー 3 5×5×25片丸
33 A500600000C 平座金 2 M6
34 A500623200C 平座金 2 t2.3×6×20
35 A580600000C スプリングワッシャ 2 M6
36 A110601600C 六角ボルト 2 M6×16

Fig．12　Feed Switch Lever

-24-



ＥＳ７３Ｇ

5×5×25
片丸

Fig．１３　Hopper (1)

-25-



ＥＳ７３Ｇ

No. Part No. Part name Qty/unit Remarks
1 E10628020000 Hopper 2 1
2 E10628410000 SW lever 1
3 E12008430000 SW lever support 2
4 A430600000C Flange nut 4 M6
5 A501200000C Plain washer 2 φ12
6 A280601200C Cross-recessed truss screw 4 M6×12
7 A170601600C Upset hexagon bolt 2 M6×16
8 A500616190C Plain washer 2 ｔ1.6×6×19
9 E10628210000 Chip guard 1

10 E10628220000 Chip guard holder 1
11 A110601600C Hexagon bolt 3 M6×16
12 A500600000C Plain washer 6 φ6
13 A340600000C U nut 3 M6
14 E10628030000 Snatch lock 1 C-451-1
15 Ａ340400000Ｃ U nut 4 M4
16 Ａ7601100700 Cap 2
17 A270401000C Cross-recessed pan screw 4 M4×10
18 A500400000C Plain washer 4 M4
19 E10628040000 Hinge 2 TH-TM-90
20 A280601200C Cross-recessed truss screw 6 M6×12
21 A5712000000 Web washer 2 M12　No. 00108 machine ~

Fig．１３　Hopper (1)

-26-



ＥＳ７３Ｇ

Fig．１４　Hopper (2)

-27-



ＥＳ７３Ｇ

No. Part No. Part name Qty/unit Remarks
1 A880206501C Clip 4
2 A430600000C Flange nut 3 M6
3 A280601600C Cross-recessed truss screw 3 M6×16
4 A280601600C Cross-recessed truss screw 2 M6×16
5 E12008460000 Lever SW bracket 1
6 A430600000C Flange nut 2 M6
7 E12008440001 SW lever link 1 1
8 E12008450000 SW lever link 2 1
9 A500800000C Plain washer 2 φ8

10 A602525000C Split pin 1 φ2.5×25
11 A602525000C Split pin 1 φ2.5×25
12 A501000000C Plain washer 1 φ10
13 10705350000 D tension spring 1
14 E12005923200 Safety sensor 1 NC　ｾﾌﾃｨﾚﾊﾞｰSW
15 E10628050000 Catch lever 1 TL-129
16 A280501200C Cross-recessed truss screw 4 M5×12
17 A440500000C Terminal Nut 4 M5
18 A501032250C Thick plain washer 1 φ10
19 9150-967210 Safety switch 1 NO　ﾎｯﾊﾟSW
20 A78N2010012 Grip rubber 1
21 A5708000000 Web washer 1 M8　No. 00108 machine～

22 A5710000000 Web washer 1 M10　No. 00108 machine～

Fig．１４　Hopper (2)

-28-



ＥＳ７３Ｇ

Fig. 15 Hopper (3)

Snatch Lock
Refer to Hopper (1)

Flat hinge

-29-



ＥＳ７３Ｇ

No. Part No. Part name Qty/unit Remarks
1 E10638010000 Hopper 1 1
2 A280601200C Cross-recessed truss screw 6 M6×12
3 A280601600C Cross-recessed truss screw 3 M6×16
4 A430600000C Flange nut 3 M6
5 E10628012000 Cushion rubber 2 C-30-CS-1-UL

Fig. 15 Hopper (3)

-30-



ＥＳ７３Ｇ

Fig. 16 Left Side Cover

-31-



ＥＳ７３Ｇ

No. Part No. Part name Qty/unit Remarks
1 A111206500C Hexagon bolt 1 M12×65
2 10615560002 Release lever 1
3 10615550000 Lever hose 1
4 A78N2010012 Grip rubber 1
5 A501200000C Plain washer 2 M12
6 A341200000C U nut 2 M12
7 10616910001 Cover stay L1 2
8 10636940000 Cover stay L3 1
9 A140802000C Hexagon bolt P3 5 M8×20　P3

10 E10636880000 Side cover L 1
11 A500800000C Plain washer 5 M8
12 A410800000C Cap nut 1 M8
13 A160802000C Hexagon bolt P2 4 M8×20
14 10616610600 Hinge bolt ® 1 M12×75
15 E10626590000 Side sub cover L2 1
16 A170601600C Upset hexagon bolt 2 M6×16
17 E10636580000 Side sub cover L 1
18 A170601200C Upset hexagon bolt 2 M6×12
19 10636920000 Cover stay L2 1
20 A580800000C Spring washer 1 Ｍ8
21 A110803000C Hexagon bolt 1 Ｍ8×30
22 A880206501C Clip 1

Fig. 16 Left Side Cover

-32-



ＥＳ７３Ｇ

Fig. 17 Right side cover - Accessory tool

Accessory tool

-33-



ＥＳ７３Ｇ

No. Part No. Part name Qty/unit Remarks
1 A110826000C Hexagon bolt 1 M8×260
2 10606910000 Cover stay L1 1
3 A360800000C Nut with spring washer 1 M8
4 A140802000C Hexagon bolt P3 3 M8×20
5 10636930000 Cover stay R3 1
6 E10636860000 Side cover R 1
7 E10636840000 Side cover E1 1
8 10616950000 Cover stay R4 1
9 A160802000C Hexagon bolt P2 9 M8×20　P2

10 A500800000C Plain washer 9 M8
11 E10626560000 Side sub cover R 1
12 A170601600C Upset hexagon bolt 2 M6×16
13 A430600000C Flange nut 2 M6
14 E10626790001 Verification window 1
15 A270401000C Cross-recessed pan screw 4 M4×10
16 A310400000C Hexagon nut 4 M4
17 E10636640000 Side inner cover E2 1
18 A170601200C Upset hexagon bolt 2 Ｍ6×12
19 Ａ580800000Ｃ Spring washer 1 Ｍ8
20 A500800000C Plain washer 1 φ8
21 A500400000C Plain washer 4 φ4
22 A110803000C Hexagon bolt 1 M8×30
23 A580800000C Spring washer 1 M8
24 B9800150000 150mm scale 1 Accessory tool
25 E1063990100 T Wrench 13mm 1 Accessory tool

Fig. 17 Right side cover - Accessory tool

-34-



ＥＳ７３Ｇ

Fig. 18  Wiring

To oil level switch

Rotor cover
Switch (NC)

To engine
regulator

Safety switch
(NC)

Hopper switch

To engine
regulator

Electromagnetic clutch

To
engine

To engine
+M

To engine
frame

Engine
related

-35-



ＥＳ７３Ｇ

No. Part No. Part name Qty/unit Remarks
1 10615871000 Fuse holder 1 7.5A

2 E10635920100 Cord 1 1
3.4.5.6.7.8.9.10.11.1
2.13.
14.15.16.17.18.19.20

3 E10625920900 Cord 16 1 21
4 E10635960000 Feed control switch 1 22.23.24.25
5 E10635820000 Condenser 1 26.27
6 E12005921200 Cord 29 1 28
7 E10635920200 Cord 2 1 29
8 10615830000 Relay 2
9 A7602101000 Water-resistant cap 1

10 A9920003207 Fuse7.5A 1
11 E10635840000 Proximity sensor 1 E2S-W131M
12 E10637540000 Sensor plate 1
13 A270300600C Cross-recessed screw 1 M3×6
14 E10637530000 Sensor base 1 Honda
15 A030401600C Cross-recessed screw　P1 1 M4×16　P1
16 A500400000C Plain washer 1 M4
17 A340400000C U nut 2 M4
18 E10635850000 Clutch controller 1
19 A170501600C Upset hexagon bolt 1 M5×16
20 A340400000C U nut 1 M4

Fig. 18  Wiring

-36-



Fig. 19  Sticker

- 37 -

1

3

4

5

6

7

24

21

25

8

12

9

10

11

813

14

15

16

17

18

19

20

21

2

22

20



Fig. 19  Sticker

No. Part No. Part name Qty/unit Remarks
1 20609010000 Decal - SAFETY BAR (left) 1
2 20609020000 Decal - SAFETY BAR (right) 1
3 20609030000 Decal - IDENTIFICATION PLATE 1
4 20609040000 Decal - BEFORE STARTING ENGINE 1
5 20609050000 Decal - CRAWLER 1
6 20609060000 Decal - SAFE AREA OF OPERATION 1
7 20609070000 Decal - OIL 1
8 20609080000 Decal - MOVING PARTS 2
9 20609090000 Decal - FEED ROLLER RELEASE LEVER 1

10 20609100000 Decal - FEED BOX 1
11 20609110000 Decal - ROTOR CLUTCH LEVER 1
12 20609120000 Decal - CUTTING PARTS 2
13 20609130000 Decal - MUFFLER 1
14 20609140000 Decal - CRUSHING RISK 1
15 20609150000 Decal - LOADING & UNLOADING 1
16 20609160000 Decal - SLOPE STABILITY 1 1
17 20609170000 Decal - SLOPE STABILITY 2 1
18 20609180000 Decal - FEED SWITCH 1
19 20609190000 Decal - BRAKE HANDLE 1
20 20609200000 Decal - SOUND LEVEL 1
21 20609210000 Decal - FEED ROLLER 2
22 20609220000 Decal - SAFETY WEAR 1
23 20609230000 Decal - FEED MATERIALS 1
24 20609240000 Decal - CUTTING & CHIP PROJECTILE 1
25 20609250000 Decal - SHIFT LEVER 1

 - 38 -



Ohashi Inc.
401 Sakimura, Chiyoda, Kanzaki,

Saga 842-0065, Japan
JAPAN TEL：+81 952 44 3135

E-MAIL：global@ohashi-inc.com
www.ohashi-inc.com


